RS

________flecet

Hendrickson Rear Air Suspension - PRIMAAX EX® 232/462/692,
262/522/782; FIREMAAX EX® 242/482, 272/542 Single/Tandem Axle

y 21- IHH{I: -Tclrrque- Rod
ushings PRI
feF Mot Serviceabla l!igd'le I-l:b;;h‘t“ 5
5 L]
21”7 /‘

-, | Dislance between |
{1 | U-Bols i
© determings rated

capacity

4 516" - PMXEX 232 |
FMXEX 242 |

5 - PMXEX 262 |
FMXEX 272 |

Bla101%"
Ride Heighi
Except IHC 97

';'g:

FH!EI 2?2\1

1215143151
S PMXEX 232
FMIXEX 2432

12%"=14H"-15%"

Primaax™ EX
& U-Beam Assembly
1 1 !1 3 integrated End Cap

Call us if you can't find or identify the part you need



Hendrickson Rear Air Suspension - PRIMAAX EX® 232/462/692,
262/522/782; FIREMAAX EX® 242/482, 272/542 Single/Tandem Axle

Part # Description OEM # Price Note
1 |338-2237 Hanger 67706 $231.92 8.5"-10.5" Ride Ht.
1 Hanger 67222 10" Ride Hgt;
MHS242 $181.55 Mack/Volvo
1 |338-2452 Hanger, LH; Fabricated 064451-001 12.5"/14.4"/15.5"
$630.56 Ride Hgt; Terex IPI
1 |338-2453 Hanger, RH; Fabricated 064451-002 12.5"/14.4"/15.5"
$630.56 Ride Hgt; Terex IPI
2 | 334-1698 Kit, Service; Pivot Bushing  60632-20, Standard; Incl.
60632-8 $137.23 Alignment Collars
2 | 334-1698A  Kit, Service; Pivot Bushing  60961-720 Incl. Alignment
Collars; (1) Beam
$75.92 End
2 | 334-2040 Kit, Service; Pivot Bushing; 60632-33, 1 1/4" Bolt; (1) Axle
Severe Service $202.15
3 | 334-1699 Kit, Service; Alignment 60632-19, Standard
60632-6 $50.35
3 | 334-2039 Kit, Service; Severe Service 60632-15, $156.80 1 1/4" Bolt; (1) Axle
4 1334-1712 Assembly, Bolt; 1"-8 x 7 60632-18,
1/2"Lg 60632-5 $16.18
5 Bracket, Top Cap 65289-000 $33.08
6 | 361-627 Kit, U-Bolt; 3/4" x 6 3/8" x
9"Lg $48.37
6 | 361-661 Kit, U-Bolt; 3/4 x 6 3/8" x
10"Lg $30.36
6 | 361-662 Kit, U-Bolt; 3/4 x 6 3/8" x
11"Lg $35.16
6 | 361-663 Kit, U-Bolt; 3/4 x 6 3/8" x
12"Lg $38.52
12| 321-387 Bushing, Pivot 58648 Early; Replace
$28.62 w/321-523
12| 321-523 Bushing, Pivot 70425-1 Improved
Durability; Order
334-1698 or 1698A
$43.22  Kit
13 1321-388 Bushing; "D" Pin 60383 $68.00 3/4" Bolts; 230/240
131 321-512 Bushing; "D" Pin 65381 7/8" Bolts
$151.54

Call us if you can't find or identify the part you need



14| 334-626 Assembly, Bolt; 3/4"-10 x ~ 21867-36 Incl. Bolt & Hdwe.
5'Lg $8.83
141 334-1117 Assembly, Bolt; 3/4"-16 x ~ 21777-26 Incl. Bolt & Hdwe.
51/2"Lg $9.45
14 1 334-1701 Assembly, Bolt; 7/8"-14x ~ 30418-9 All
51/2"Lg $12.09
15| 67043-002  Air Spring 67043-2 PMXEX; 8.5-10.5"
Ride Hgt; KW
$221.42 EX232 10"
15| 67234-002  Air Spring 67234-2 IH EX232 9-10.5"
$325.90 Ride Hgt
15| 67247-002  Assembly, Air Spring 67247-2 PMXEX262; 8.5-10"
Ride Hgt; KW
EX262 10"/EX262S
$376.59 8.5" & 10"
151 67391-002  Air Spring 67391-2 PMXEX; 12.5",
14.4" & 15.5" Ride
$251.55 Hgt; KW EX232T
15| 67044-002  Assembly, Air Spring 67044-2 KW EX262T; 15.5"
$247.70 Ride Hgt
16 | AB3103P Bracket, Upper Air Spring  65031-3 $82.02 14.4" Ride Hgt
16 | AB3104P Bracket, Upper Air Spring  65031-4 $82.02 15.5" Ride Hgt
17 | MHS9120 Bracket, Lower Air Spring  60911-2 $10.95
20 | 334-526 Shim; 1/16"Thk 4 3/8" ¢/c 49689 $4.75
22 Track Rod 62000-620 Oshkosh; 321-223
TMRN852 $81.79  Bushing
22 Track Rod 67428-565 KW EX232; 10"
TMRN841 $80.45 Ride Hgt
22 | 345-943 Track Rod, Rgd, Forged, 062000-565N Replaces 67428-
Solid, 22 1/4"c/c, 0°/0°, 565; KW 23/46K;
S/S $136.11 10" Ride Hgt
231 321-500 Bushing; 4 3/8" ¢/c x 5/8"  64400-2
Bolts $43.51
23 | 321-223 Bushing; 4 3/8" c/c x 5/8" 47691 Straddlemount
Bolts $20.98
231 321-361 Bushing, Taper Pin 64809 $56.04
23 | 321-366 Bushing; 4 3/8" c/c x 69210 EX262/272 Axle
3/4"bolts $38.47 End
24 | 338-181 Bracket, Track Rod/Frame 22186 $15.40 For 5/8" Bolts
25 Stop, Axle; Frame 60593 (a); Except EX232
MHS50693 Mounted $38.22 8.5" Ride Hgt

Call us if you can't find or identify the part you need



26 | 341-60657- Shock Absorber 60657-4 Can Use M65504
4 $84.57
26 Shock Absorber 60665-13, EX262 Specify
A85965 60665-15 $69.65 Drum or Disc Brake
26 | 341-60657- Shock Absorber 60657-3 KW EX232; 10"
3 Ride Hgt Ex Triaxle;
$80.58 IH 9" & 10.5"
26 | 341-60657- Shock Absorber 60657-5, KW EX232; 10"
5 $86.51 Ride Hgt Triaxle
26 | M65504 Shock Absorber 60657-7 Mack
$85.42 EX232/462/692
27 Bracket, Upper Shock 67463-2 Cast
MHS55652  Frame $16.21
27 Bracket, Upper Shock 59423-1 Stamped
MHS50231  Frame $9.36
27 Bracket, Upper Shock 67463-6 Mack/Volvo
MHS74636 Frame $28.84
29 | 334-1648 Valve, Height Control; 57977
w/Dump $96.30
30 | 334-751 Linkage Assembly; 35/8"-195/8"
Universal Adjustable Range; Use w/All
Height Control
$12.88 Valves
31 | ABH210 Bracket, HCV Linkage 60921 $12.23
32| 334-1701 Assembly, Bolt; 7/8"-14 x ~ 58821-12 All
51/2"Lg $12.09

Call us if you can't find or identify the part you need



